l M : No. (2021) GKJC-BG00O1

191321310380

o R

Test Report

&t B AL RNTTEEREREERAR

Ra
. R T 7K 1 Sk \}3;
A B ¥ . T-ZSTZI61-68°C Q5 N\

(i} =¥ GE@) M TRNARAS

Guokai (Fujian) Fire Valve Testing Co. Ltd
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